INSTRUCTIONS INSTRUCTIONS

IANTUM

HomrTIiCULTURE

4 FOOT, 12 BULB &16 BULB
T5 FIXTURE

5-YEAR LIMITED WARRANTY

Hydrofarm, Inc. warrants the product to the original owner to be free of
defects in material and workmanship for a period of five years from the date
of receipt.

www.hydrofarm.com




INSTRUCTIONS INSTRUCTIONS

This folding fixture is designed for ultimate output, light weight and efficiency. The all- 6. Locate the middle (both sides) where the two arms
aluminum construction is very rigid once assembled. Gentle handling is required for initial meet. Locate the small brackets and swing each bracket
frame assembly. Please follow the instructions listed below. into place to allow the two portions of the fixture to be
connected. Helpful hint: If assembling alone, place one
Assembly Instructions: corner of the fixture against a wall to help get the unit as

1. Remove reflector from box and place on a firm flat square as possible.

surface. Remove the hardware packet and verify that
all parts are included. A detailed hardware list is located
below.

7. Remove the inner T5 lamps and begin adding the
additional reflectors into place. Start from center portion
of fixture and move outwards. Lastly, remove the outer T5

2. Remove the protective film from the reflectors. lamps and install the remaining two reflectors.

3. Open the fixture by folding out the arms. Be cautious
not to crimp any of the wires between the metal

portions of the fixture. The unit will now appear in an H
configuration. Temporarily insert two T5 lamps into the
outermost lamp socket on each end. This will help keep
the unit square during assembly. Please note T5 lamps are
sold separately.

8. Rotate fixture upwards (top portion) and begin adding
the remaining structural screws. Structural screws are
required on top and both sides of the fixture.

4. Screw two reflector panels in the second inward set of
sockets as as shown at right. Do not over-tighten screws
when installing any of the reflectors or structural screws. If
using a power drill set the choke on level 6 or less.

9. Begin installing all TS lamps. Make sure all sockets are
tight to lamps. If not, make slight adjustments for tight fit.

5. Temporarily insert two more T5 lamps in the innermost
sockets to make sure the socket is snug on the lamp.

PARTS LIST - QT5012 PARTS LIST - QT5016 n_ ‘ - 10. Attach “V” Hooks and you are ready to hang the unit.

|
V-Hook 2 V-Hook 2
M4x12 Screws 8 M4x12 Screws 8
M4x8 Screws 28 M4x8 Screws 36

www.hydrofarm.com



